SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
69.15 2431 |-15.69 40 40.32 12.19 1.68 29.88 - - P H
97.23 32.12 -11.38 43.5 44.85 15.59 1.7 30.02 - - P H
192 26.15 |-17.35 43.5 38.73 14.95 25 30.03 - - P H
790.7 30.36 |-15.64 46 27.08 27.89 4.99 29.6 - - P H
901.3 32.92 -13.08 46 27.86 28.59 5.49 29.02 - - P H
955.2 33.28 |-12.72 46 26.17 304 5.51 28.8 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 32.16 33.53 -6.47 40 38.92 23.24 1.41 30.04 - - P |V
96.42 28.83 -14.67 43.5 41.69 15.46 1.7 30.02 - - P \%
190.65 24.46 -19.04 43.5 37.08 14.91 25 30.03 - - P \%
787.9 30.28 -15.72 46 26.99 2791 4.99 29.61 - - P \%
874 32.11 -13.89 46 26.98 28.95 5.34 29.16 - - P \%
957.3 33.48 -12.52 46 26.24 30.52 5.51 28.79 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C8 of C37




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<HR 2Mbps Ant. 3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2386.23 47.1 -26.9 74 41 321 8.2 34.2 342 81 P H
2386.23 2243 | -31.57 54 - - - - - - A | H
* 2402 112.65 - - 106.55 321 8.2 34.2 342 81 P H
* 2402 87.98 - - - - - - - - A | H
H
BT
H
CHOO
2347.065 46.09 |-27.91 74 40.1 32.08 8.1 3419 | 351 | 113 P |V
2402MHz
2347.065 21.42 | -32.58 54 - - - - - - AV
* 2402 110.34 - - 104.24 321 8.2 34.2 351 | 113 P |V
* 2402 85.67 - - - - - - - - AV
\
\
2358.86 45.88 |-28.12 74 39.87 321 8.1 34.19 | 366 34 P H
2358.86 21.21 | -32.79 54 - - - - - - A | H
* 2441 113.6 - - 107.51 | 32.02 8.28 34.21 | 366 34 P H
* 2441 88.93 - - - - - - - - A | H
2489.43 46.25 |-27.75 74 40.11 32 8.36 34.22 | 366 34 P H
BT
2489.43 21.58 | -32.42 54 - - - - - - A | H
CH 39
2345.42 46.54 | -27.46 74 40.56 32.07 8.1 34.19 | 300 | 127 P |V
2441MHz
2345.42 21.87 | -32.13 54 - - - - - - AV
* 2441 109.16 - - 103.07 | 32.02 8.28 34.21 | 300 | 127 P |V
* 2441 84.49 - - - - - - - - A |V
2496.08 46.14 | -27.86 74 40 32 8.36 34.22 | 300 | 127 P |V
2496.08 21.47 | -32.53 54 - - - - - - AV
TEL : 886-3-327-3456 Page Number : C9 of C37

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 112.62 - - 106.48 32 8.36 34.22 | 317 36 P H
* 2480 87.95 - - - - - - - - A H
2483.92 48.92 -25.08 74 42.78 32 8.36 34.22 | 317 36 P H
2483.92 24.25 -29.75 54 - - - - - - A H
H

BT
H
CH 78
* 2480 109.99 - - 103.85 32 8.36 34.22 | 290 129 P \Y
2480MHz
* 2480 85.32 - - - - - - - - A \Y,
2484.2 48.09 -25.91 74 41.95 32 8.36 34.22 | 290 129 P \Y
2484.2 23.42 -30.58 54 - - - - - - A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C37

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A
2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4804 46.75 -27.25 74 58.72 34.02 13.01 59 100 344 P H

4804 22.08 |-31.92 54 - - - - - - A | H
H
H
H
H
H
H
H
H
H

BT
H
CH 00
4804 45.11 -28.89 74 57.08 34.02 13.01 59 300 69 P |V
2402MHz

4804 20.44 -33.56 54 - - - - - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%

TEL : 886-3-327-3456 Page Number : C11 of C37

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 46.62 -27.38 74 58.3 34.14 13.03 | 58.85 100 340 P H

4882 21.95 |-32.05 54 - - - - - - A | H

7323 45.9 -28.1 74 52.35 35.7 15.36 | 57.51 100 341 P H

7323 21.23 -32.77 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 47.83 -26.17 74 59.51 34.14 13.03 58.85 300 181 P \Y
2441MHz

4882 23.16 |-30.84 54 - - - - - - AV

7323 51.55 | -22.45 74 58 35.7 1536 | 57.51 | 235 | 208 \

\%

\%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C12 of C37

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 43.65 -30.35 74 55.02 34.3 13.04 | 58.71 - - P H
4960 18.98 -35.02 54 - - - - - - A H
7440 46.94 -27.06 74 53.55 35.6 15.38 | 57.59 100 229 P H
7440 22.27 -31.73 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 43.4 -30.6 74 54.77 34.3 13.04 | 58.71 - - P \Y,
2480MHz
4960 18.73 -35.27 54 - - - - - - A \%
7440 53.57 -20.43 74 60.18 35.6 15.38 | 57.59 | 254 212 P \Y,
7440 28.9 -25.1 54 - - - - - - A V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C13 of C37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<BR+EDR Ant. 4 >

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.17 46.93 |-27.07 74 40.83 321 8.2 34.2 137 86 P H
2389.17 2217 | -31.83 54 - - - - - - A | H
* 2402 114.53 - - 108.43 321 8.2 34.2 137 86 P H
* 2402 89.77 - - - - - - - - A | H
H
BT
H
CHOO
2383.605 46.75 |-27.25 74 40.65 321 8.2 34.2 400 | 112 P |V
2402MHz
2383.605 21.99 | -32.01 54 - - - - - - AV
* 2402 112.56 - - 106.46 321 8.2 34.2 400 | 112 P |V
* 2402 87.8 - - - - - - - - AV
\
\
2360.68 46.51 |-27.49 74 40.5 321 8.1 3419 | 101 85 P H
2360.68 21.75 | -32.25 54 - - - - - - A | H
* 2441 116.45 - - 110.36 | 32.02 8.28 3421 | 101 85 P H
* 2441 91.69 - - - - - - - - A | H
2491.74 4557 |-28.43 74 39.43 32 8.36 34.22 | 101 85 P H
BT
2491.74 20.81 | -33.19 54 - - - - - - A | H
CH 39
2354.66 4597 |-28.03 74 39.96 321 8.1 3419 | 385 94 P |V
2441MHz
2354.66 21.21 | -32.79 54 - - - - - - AV
* 2441 111.22 - - 105.13 | 32.02 8.28 34.21 | 385 94 P |V
* 2441 86.46 - - - - - - - - A \%
2491.11 4523 | -28.77 74 39.09 32 8.36 34.22 | 385 94 P |V
2491.11 20.47 -33.53 54 - - - - - - A \%
TEL : 886-3-327-3456 Page Number : C14 of C37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.06 - - 108.92 32 8.36 34.22 123 85 P H
* 2480 90.3 - - - - - - - - A H
2483.52 49.34 -24.66 74 43.2 32 8.36 34.22 123 85 P H
2483.52 24.58 -29.42 54 - - - - - - A H
H
BT
H
CH 78
* 2480 111.36 - - 105.22 32 8.36 34.22 | 338 125 P \Y
2480MHz
* 2480 86.6 - - - - - - - - A \Y,
2483.6 47.95 -26.05 74 41.81 32 8.36 34.22 | 338 125 P \Y
2483.6 23.19 -30.81 54 - - - - - - A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C37

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A
2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4804 43.89 -30.11 74 55.9 34.02 13.01 59.04 - - P H

4804 19.13 -34.87 54 - - - - - - A H
H
H
H
H
H
H
H
H
H

BT
H
CH 00
4804 41.87 -32.13 74 53.88 34.02 13.01 59.04 - - P \%
2402MHz

4804 17.11 -36.89 54 - - - - - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%

TEL : 886-3-327-3456 Page Number : C16 of C37

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 42.44 -31.56 74 54.18 34.14 13.03 | 58.91 - - P H

4882 17.68 | -36.32 54 - - - - - - A | H

7323 43.85 -30.15 74 50.37 35.7 15.36 | 57.58 - - P H

7323 19.09 -34.91 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 42.53 -31.47 74 54.27 34.14 13.03 58.91 - - P \Y
2441MHz

4882 17.77 -36.23 54 - - - - - - A \%

7323 43.83 |-30.17 74 50.35 35.7 15.36 | 57.58 - - P |V

7323 19.07 -34.93 54 - - - - - - A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C17 of C37

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 42.36 -31.64 74 53.8 34.3 13.04 | 58.78 - - P H
4960 17.6 -36.4 54 - - - - - - A H
7440 42.88 -31.12 74 49.6 35.6 15.38 57.7 - - P H
7440 18.12 -35.88 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 42.52 -31.48 74 53.96 34.3 13.04 | 58.78 - - P \Y,
2480MHz
4960 17.76 -36.24 54 - - - - - - A \%
7440 43.03 -30.97 74 49.75 35.6 15.38 57.7 - - P \Y,
7440 18.27 -35.73 54 - - - - - - A V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C18 of C37

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
18014 43.19 -30.81 74 52.17 37.7 12.92 59.6 - - P

< I KK KKK KKK <KK<Kjrjjxfxjxxjxx|xT T | T T

2.4GHz
BT
18105 43.49 -30.51 74 52.83 37.7 12.58 | 59.62 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C19 of C37

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
69.42 23.75 |-16.25 40 39.73 12.21 1.68 29.87 - - P H
97.23 30.54 -12.96 43.5 43.27 15.59 1.7 30.02 - - P H
204.15 2433 |-19.17 43.5 36.68 15.21 2.48 30.04 - - P H
790 30.51 |-15.49 46 27.24 27.89 4.99 29.61 - - P H
870.5 32.3 -13.7 46 27.16 28.99 5.33 29.18 - - P H
955.2 33.63 |-12.37 46 26.52 304 5.51 28.8 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 30 32 -8 40 36.57 24.11 14 30.08 - - P |V
95.88 29.21 -14.29 43.5 42.13 154 1.7 30.02 - - P \%
192 22.48 -21.02 43.5 35.06 14.95 25 30.03 - - P \%
797.7 30.01 -15.99 46 26.72 27.87 5 29.58 - - P \%
874.7 33.02 -12.98 46 27.9 28.93 5.35 29.16 - - P \%
946.1 33.46 -12.54 46 26.73 30.06 5.51 28.84 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C20 of C37




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<HR 2Mbps Ant. 4 >

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.33 46.27 -27.73 74 40.17 32.1 8.2 34.2 158 138 P H
2388.33 21.6 -32.4 54 - - - - - - A H
* 2402 109.47 - - 103.37 32.1 8.2 34.2 158 138 P H
* 2402 84.8 - - - - - - - - A H
H
BT
H
CHO0
2338.455 45.81 -28.19 74 39.97 32.03 8 34.19 | 100 | 292 P \Y,
2402MHz
2338.455 21.14 -32.86 54 - - - - - - A |V
* 2402 114.93 - - 108.83 32.1 8.2 34.2 100 | 292 P \Y,
* 2402 90.26 - - - - - - - - A |V
\Y
\Y,
2378.46 45.76 -28.24 74 39.76 32.1 8.1 34.2 100 127 P H
2378.46 21.09 -32.91 54 - - - - - - A H
* 2441 108.41 - - 102.32 32.02 8.28 34.21 | 100 127 P H
* 2441 83.74 - - - - - - - - A H
2497.76 46.11 -27.89 74 39.97 32 8.36 34.22 | 100 127 P H
BT
2497.76 21.44 -32.56 54 - - - - - - A H
CH 39
2387 46.56 -27.44 74 40.46 32.1 8.2 34.2 125 | 277 P \Y,
2441MHz
2387 21.89 -32.11 54 - - - - - - A |V
* 2441 113.81 - - 107.72 32.02 8.28 34.21 | 125 | 277 P \Y,
* 2441 89.14 - - - - - - - - A \%
2498.81 45.76 -28.24 74 39.62 32 8.36 34.22 | 125 | 277 P \Y
2498.81 21.09 -32.91 54 - - - - - - A |V
TEL : 886-3-327-3456 Page Number : C21 of C37

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 108.08 - - 101.94 32 8.36 34.22 100 142 P H
* 2480 83.41 - - - - - - - - A H
2492.72 46.82 -27.18 74 40.68 32 8.36 34.22 100 142 P H
2492.72 22.15 -31.85 54 - - - - - - A H
H

BT
H
CH 78
* 2480 114.16 - - 108.02 32 8.36 34.22 100 260 P \Y
2480MHz
* 2480 89.49 - - - - - - - - A \Y,
2483.56 48.76 -25.24 74 42.62 32 8.36 34.22 100 260 P \Y
2483.56 24.09 -29.91 54 - - - - - - A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C37

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A
2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4804 43.49 -30.51 74 55.46 34.02 13.01 59 - - P H

4804 18.82 -35.18 54 - - - - - - A H
H
H
H
H
H
H
H
H
H

BT
H
CH 00
4804 42.18 -31.82 74 54.15 34.02 13.01 59 - - P \%
2402MHz

4804 17.51 -36.49 54 - - - - - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%

TEL : 886-3-327-3456 Page Number : C23 of C37

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 42.8 -31.2 74 54.48 34.14 13.03 | 58.85 - - P H

4882 18.13 -35.87 54 - - - - - - A H

7323 43.92 -30.08 74 50.37 35.7 15.36 | 57.51 - - P H

7323 19.25 -34.75 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 43.02 -30.98 74 54.7 34.14 13.03 58.85 - - P \Y
2441MHz

4882 18.35 -35.65 54 - - - - - - A \%

7323 44.7 -29.3 74 51.15 35.7 15.36 57.51 - - P \Y

7323 20.03 | -33.97 54 - - - - - - AV

\%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C24 of C37
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 43 -31 74 54.37 34.3 13.04 | 58.71 - - P H
4960 18.33 -35.67 54 - - - - - - A H
7440 44.41 -29.59 74 51.02 35.6 15.38 | 57.59 - - P H
7440 19.74 -34.26 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 42.51 -31.49 74 53.88 34.3 13.04 | 58.71 - - P \Y,
2480MHz
4960 17.84 -36.16 54 - - - - - - A \%
7440 43.22 -30.78 74 49.83 35.6 15.38 | 57.59 - - P \Y,
7440 18.55 -35.45 54 - - - - - - A V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<TXBF BR+EDR Ant. 3+4 >

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2356.515 46.45 |-27.55 74 40.44 321 8.1 3419 | 200 | 129 P H
2356.515 21.69 | -32.31 54 - - - - - - A | H
* 2402 109.81 - - 103.71 321 8.2 34.2 200 | 129 P H
* 2402 85.05 - - - - - - - - A | H
H
BT
H
CHOO
2346.54 4589 |-28.11 74 39.9 32.08 8.1 34.19 | 100 | 299 P |V
2402MHz
2346.54 21.13 | -32.87 54 - - - - - - AV
* 2402 114.84 - - 108.74 321 8.2 34.2 100 | 299 P |V
* 2402 90.08 - - - - - - - - AV
\
\
2330.86 46.01 |-27.99 74 40.21 31.99 8 3419 | 206 | 137 P H
2330.86 21.25 | -32.75 54 - - - - - - A | H
* 2441 111.56 - - 105.47 | 32.02 8.28 3421 | 206 | 137 P H
* 2441 86.8 - - - - - - - - A | H
2497.9 4528 |-28.72 74 39.14 32 8.36 34.22 | 206 | 137 P H
BT
2497.9 20.52 | -33.48 54 - - - - - - A | H
CH 39
2355.08 45.7 -28.3 74 39.69 321 8.1 34.19 | 100 | 216 P |V
2441MHz
2355.08 20.94 | -33.06 54 - - - - - - AV
* 2441 114.19 - - 108.1 32.02 8.28 34.21 | 100 | 216 P |V
* 2441 89.43 - - - - - - - - A |V
2487.05 46.29 |-27.71 74 40.15 32 8.36 34.22 | 100 | 216 P |V
2487.05 21.53 -32.47 54 - - - - - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 110.14 - - 104 32 8.36 34.22 100 152 P H
* 2480 85.38 - - - - - - - - A H
2485.28 47.09 -26.91 74 40.95 32 8.36 34.22 100 152 P H
2485.28 22.33 -31.67 54 - - - - - - A H
H
BT
H
CH 78
* 2480 112.16 - - 106.02 32 8.36 34.22 169 82 P \Y
2480MHz
* 2480 87.4 - - - - - - - - A \Y,
2484.64 47.43 -26.57 74 41.29 32 8.36 34.22 169 82 P \Y
2484.64 22.67 -31.33 54 - - - - - - A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4804 44.9 -29.1 74 56.87 34.02 13.01 59 100 156 P H

4804 20.14 |-33.86 54 - - - - - - A | H
H
H
H
H
H
H
H
H
H

BT
H
CH 00
4804 45.44 -28.56 74 57.41 34.02 13.01 59 306 144 P \%
2402MHz

4804 20.68 |-33.32 54 - - - - - - A |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 47.79 -26.21 74 59.47 34.14 13.03 | 58.85 100 130 P H

4882 23.03 |-30.97 54 - - - - - - A | H

7323 44.73 -29.27 74 51.18 35.7 15.36 | 57.51 P H

7323 19.97 -34.03 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.49 |-27.51 74 58.17 34.14 13.03 | 58.85 | 300 60 P |V
2441MHz

4882 21.73 |-32.27 54 - - - - - - AV

7323 48.32 -25.68 74 54.77 35.7 15.36 57.51 300 19 P \Y

7323 23.56 -30.44 54 - - - - - - A \%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 42.7 -31.3 74 54.07 34.3 13.04 | 58.71 - - P H
4960 17.94 -36.06 54 - - - - - - A H
7440 44.6 -29.4 74 51.21 35.6 15.38 | 57.59 - - P H
7440 19.84 -34.16 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 43.02 -30.98 74 54.39 34.3 13.04 | 58.71 - - P \Y,
2480MHz
4960 18.26 -35.74 54 - - - - - - A \%
7440 43.91 -30.09 74 50.52 35.6 15.38 | 57.59 - - P \Y,
7440 19.15 -34.85 54 - - - - - - A V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<TXBF HR 2Mbps Ant. 3+4 >

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2362.605 46.07 |-27.93 74 40.06 321 8.1 3419 | 389 | 266 P H
2362.605 21.4 -32.6 54 - - - - - - A | H
* 2402 113.78 - - 107.68 321 8.2 34.2 389 | 266 P H
* 2402 89.11 - - - - - - - - A | H
2350.95 4546 |-28.54 74 39.45 321 8.1 34.19 | 400 82 P |V
BT
2350.95 20.79 | -33.21 54 - - - - - - A | H
CHOO
* 2402 108.76 - - 102.66 321 8.2 34.2 400 82 P |V
2402MHz
* 2402 84.09 - - - - - - - - A | H
* \
* \
\
\
2388.26 4582 |-28.18 74 39.72 321 8.2 34.2 100 | 259 P H
2388.26 21.15 | -32.85 54 - - - - - - A | H
* 2441 113.53 - - 107.44 | 32.02 8.28 34.21 | 100 | 259 P H
* 2441 88.86 - - - - - - - - A | H
2489.5 46.02 |-27.98 74 39.88 32 8.36 34.22 | 100 | 259 P H
BT
2489.5 21.35 | -32.65 54 - - - - - - A | H
CH 39
2374.82 4584 |-28.16 74 39.83 321 8.1 34.19 | 390 | 105 P |V
2441MHz
2374.82 21.17 | -32.83 54 - - - - - - AV
* 2441 110.9 - - 104.81 | 32.02 8.28 34.21 | 390 | 105 P |V
* 2441 86.23 - - - - - - - - AV
2488.45 4552 |-28.48 74 39.38 32 8.36 3422 | 390 | 105 P |V
2488.45 20.85 |-33.15 54 - - - - - - AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 113.85 - - 107.71 32 8.36 34.22 | 133 255 P H
* 2480 89.18 - - - - - - - - A H
2483.92 47.68 -26.32 74 41.54 32 8.36 34.22 | 133 255 P H
2483.92 23.01 -30.99 54 - - - - - - A H
H

BT
H
CH 78
* 2480 109.57 - - 103.43 32 8.36 34.22 | 337 99 P \Y
2480MHz
* 2480 84.9 - - - - - - - - A \Y,
2484.16 46.17 -27.83 74 40.03 32 8.36 34.22 | 337 99 P \Y
2484.16 215 -325 54 - - - - - - A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4804 42.48 -31.52 74 54.49 34.02 13.01 59.04 - - P H

4804 17.81 -36.19 54 - - - - - - A H
H
H
H
H
H
H
H
H
H

BT
H
CH 00
4804 41.74 -32.26 74 53.75 34.02 13.01 59.04 - - P \%
2402MHz

4804 17.07 -36.93 54 - - - - - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 42.23 -31.77 74 53.97 34.14 13.03 | 58.91 - - P H

4882 17.56 -36.44 54 - - - - - - A H

7323 49.21 -24.79 74 55.73 35.7 15.36 | 57.58 100 342 P H

7323 24.54 -29.46 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 42.91 -31.09 74 54.65 34.14 13.03 58.91 - - P \Y
2441MHz

4882 18.24 -35.76 54 - - - - - - A \%

7323 50.69 | -23.31 74 57.21 35.7 1536 | 57.58 | 268 | 209 P |V

7323 26.02 -27.98 54 - - - - - - A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C34 of C37

FAX : 886-3-328-4978
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 42.28 -31.72 74 53.72 34.3 13.04 | 58.78 - - P H
4960 17.61 -36.39 54 - - - - - - A H
7440 44 .44 -29.56 74 51.16 35.6 15.38 57.7 - - P H
7440 19.77 -34.23 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 42.42 -31.58 74 53.86 34.3 13.04 | 58.78 - - P \Y,
2480MHz
4960 17.75 -36.25 54 - - - - - - A \%
7440 51.24 -22.76 74 57.96 35.6 15.38 57.7 250 211 P \Y,
7440 26.57 -27.43 54 - - - - - - A V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

A calculation example for radiated spurious emission is shown as below:

BT Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
BT
CH 00 2390 55.45 -18.55 74 5451 32.22 4.58 35.86 103 308 P H
2402MHz
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)
Peak measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number 1 C37 of C37
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.3~26.1°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 43.5~68.1 %

<BR+EDR Ant. 3 >

2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH00 2402MHz

Horizontal Fundamental

PR
Ot AN

Peak
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH00 2402MHz

Vertical Fundamental

Date: 2023.04.20 ol

B Date: 2023.04.20
1300) 1300

1200) 1200

1109 n 0|

1000) 1000

900) 90|

s00) s00) 1 PERCTA
700 700)

s00) s00)

500 1 s00]

p—

400 400t Wit S

300 300]

209 200]

109 100)

310 2320, 240, 2360, 2380, 2400, 215 000 300 1500, 700, 1s00. 2100, 2300 2500.  Z700. 3000
Froquency (Hz) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal Fundamental

Date: 2023.04.20 el (dBuVim) Date: 2023.04.20
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
s00) s00) 1 PERCTA
700 700)
s00) s00)
%9 i ‘"""/ ~ 9 S SN
400 400 A A AL
300 300]
209 200]
109 100)
3102520, 2340, 2360, 2380, 200, 2420, 2440, 24 000 300 1500, 700, 1s00. 2100 2300  2500.  Z700. 3000
Froquency (Hz) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT 00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto +RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtD
Date: 2023.04.20
1300)

900 [

809 PERK_BE 74
700

600

500 1

400)

300

204

109

430 2840, 2450, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

Peak Left blank
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Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

1 (0B

vim) Date: 2023.04.20

Peak

+PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

o
= s St
g
e e i
Crovion o oo o T Row o e s A
b
o
809 PEAK BE 74
w
ol
g
i

Left blank
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 2023.04.20 ol (@Buvim) Date: 2023.04.20
1309 1300|

1209 1200) 1

1100 X 00

1009 1000]

90 909

209 PEAK BE 74| 800 T PEAK 74
700 709

500 60

500 500 -

ettt S N W W i

409 B B

300 309

200 200

100 100

7460 2463.2465.2467.2460.2471.24T3 2475 2ATT 24T 2ABT 248 250 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (Mikz) Freauency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK 7 3m HF_ANT 00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto + RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

Peak
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Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

Peak

o 230428 p— bt 20730020
800 PEAK_BE_74 09 PEAK 74|
P \
it Ttk o
Frauancy i) reuoncy i)
ROW 0080000z V3000 00K SWE ALK W 000 000KH: VEW-3000 00K SWEALS
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHO00 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 2023.05.05 el (9B

vim) Date: 20230505
1300) 1300

1200) 1200

1100 0|

1000) 1000

900) 900

s00) | s00) 1

700 700]

609 AVG 54 09 AVG 54
500 s N 509) A AN
o » e A A oo e S

400) = 400

300 300

200 200)

100 100]

000 3000, 5000, 000 10000 12000 14000 16000, 18000 000 2000 5000 8000 10000 12000 14000 16000, 180
Frequency (MHz) Frequency (M)

sit 03CHO7-HY i £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D7 of D76



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH00 2402MHz

Horizontal

Vertical

A (@BuVim)

Date: 2023.05.05

1300
1200
1109
1000
900
500
700

el (dBuVim)

Date: 2023.05.05

1300
1200
o)
1000
904
w0
700

VG54 609

500
400)

AVG[54

s00]

209
109

400

300]
200]
100)

4470 14473, 14475, 14477, 14479, 14481, 144
it

83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830, 17850178
Froquency (HHz)

Site
Condition

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

RS T T R RS AR TR TS T A TR TR0
o R
~14.5G
o
609 EE] 609 EE]
g
g

+03CHe

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (HHz)

site 07-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical

Date: 2023.05.05 el (dBuVim)

vate: 2023.05.05
130 1300
1200 1200
10g 10
1000 100
s00) s0q)
509 peAc7a s0q) PeAC 7
700 700
609 ) s0q) e E
e e s = S m
P STV N B ettt s
100’ P st
300 s00)
200 200)
100 100
00 Joo0 oot oo6 oodo 12006 oG 006, 16600 o0 o0 eGoo oo oudo 160 TAdgo eouo Tadoo
Froauency () roquency ()
sie oscroTHY sie aacro7HY
Conditon {PEAK_74:3m HE_ANT_00075362 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

A (@BuVim)

Date: 2023.05.05

1300
1200
1109
1000
900
500
700

el (dBuVim)

Date: 2023.05.05

1300
1200
o)
1000
904
w0
700

VG54 609

500
400)

AVG[54

s00]

209
109

400

300]
200]
100)

4470 14473, 14475, 14477, 14479, 14481, 144
it

83, 14485, 14487, 14480, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830, 17850178
Froquency (HHz)

Site
Condition

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

RS T T R RS AR TR TS T A TR TR0
o R
~14.5G
o
609 EE] 609 EE]
g
g

+03CHe

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (HHz)

site 07-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : D10 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal Vertical

J—— — J——
209 PEAK 74 800 PEAK 74
609 6 54| 609 AVG 54
B S e e e s00f— e e |
| 1 T IR SO W S e

PN T

+PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D11 of D76



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: D12 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

Emission after 18GHz

2.4GHz BT (SHF @ 1m)

BT 2.4GHz 2400~2483.5MHz

BT SHF

Horizontal Vertical

Date: 20230515

el (gBuVimy Date: 20230515
1300) 1300
1200) 1200
110 0|
1000) 1000
90, 90|
800 s00)
700) 700]
09 AVG 54 09 AVG 54
s00f, 500)
400) - P R
S~ A AN et A

300 300
200 200 |
100 100 |

8000 19000, 20000, 21000, 22000, 23000, 24000, 250 3000 19000, 20000, 21000, 22000. 23000. 24000, 25000

Frequency (MH2) Frequency (MH2)

sit £03CHO7-HY £03CHO7-HY
Condition +PEAK_74 1m SHF-EHF_S170251 HORIZONTAL Condition +PEAK_74 1m SHF-EHF_S170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456

Page Number : D13 of D76
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

Emission below 1GHz

2.4GHz BT (LF)

BT 2.4GHz 2400~2483.5MHz

BT LF

Horizontal Vertical

) 6Buvm) oae; 2023.06.09 e aBvm) Dot 2023.06.03
3 a3
o sad
029 62
st - 514 -
st ’ st ]
p e
00— 00—
L ,
I $ 243 s
205 o o - 26l i
3 K I
3 T F e
29 Ao P it 29| \w B
4 14 L
4 4
51 51
TR R oo wo s fow T SV SN
freauency (s reausncy (i)
st oscHorHY oschorHY
Conditon 1P 3m LF-ANT-35415(6_M HORIZONTAL Condifion QP 3m LF-ANT-35415(6)_H VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D14 of D76
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

< HR 2Mbps Ant. 3 >

2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHO00 2402MHz

Horizontal Fundamental

Date: 2023.04-15

Date: 2023.04-15
1300) 1300
1200) 1200
109 f 0g|
100.0 / 100.0|
900 | 900
809 809 PERK 74
709 700]
600 } 500]
500 s00)
b \’ww I T T e S
400) i
300 300]
200 200)
109 100
2510 2320, 540, 2360, 2580, 2400, 2415 000 300, 1500 700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site 03CHOT-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL

RBWW:1000.000KHz VBW:3000.000KHz SWT:AUto "RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456

Page Number : D15 of D76
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH00 2402MHz

Vertical Fundamental

Date: 2023.04.15. el (dBuVim) Date: 2023.04-15
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
s00) s00) 1 PERCTA
700 700)
s00) s00)
509 1 500) AR
b -~

400 LY P A— S
300 300]
209 200]
109 100)

310 2320, 240, 2360, 2380, 2400, 215 000 300 1500, 700, 1s00. 2100, 2300 2500.  Z700. 3000

Froquency (Hz) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D16 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal Fundamental

Date: 2023.04.15.

P

s

509 L 509

40.0) 40,0t R

s

R AN TN ey o o
Peak
P

wod

s

800 PEAK_BE 74

wd

o — ,

s

RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

Peak Left blank

TEL : 886-3-327-3456

Page Number : D17 of D76
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

Peak

RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

A (@BuVim) Date: 2023.04-15. el (dBuVim) Date: 2023.04-15
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
s00) s00) PERCTA
700 700)
s00) s00)
509 + 509) i
PR e e e
400 40,0 b st
300 300]
209 200]
109 100)
3102520, 2340, 2360, 2380, 200, 2420, 2440, 24 000 300 1500, 700, 1s00. 2100 2300  2500.  Z700. 3000
Froquency (Hz) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
1 (@BuVim) Date: 2023.04-15
1300)
1200)
110
1000)
900
809 PERK_BE 74
700
600
500
T v
400)
300
204
109
430 2840, 2450, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D18 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 2023.04-15. ol

Date: 2023.04.15

1300
1200

3
1109 0|
1000) 1000
900) 90|
809 PEAK_BE 74| 09 T PERK 74
700 700)
s00) s00)
500 1 s00]

e bl . sl
400) A00figstrerres vt

300 300]

209 200]

109 100)

460 2465 481,248 2500 000 300, 1500, 700, 1s00. 2100 2300  2500.  Z700. 3000
Froquency (z) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT 00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto +RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtD

Peak

TEL : 886-3-327-3456

Page Number : D19 of D76
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

Date: 2023.04.15 ol GBuVim) Date: 2023.04.15
1300 1304)

1200 1200)

1100 10.0| 1

1000 1004

900) 904

9 f PERK_BE 74 w0 T PERK 74
700 700

500 600

500 500/ A A

RRSOSS FPUP SV PR Spve e e oY RN TP RS ¥ | USRI

400 P O A

300 304

200 200

100 100

60235 AT 2470 24 248 E=) G0 w00 900 00 a0 Zion 200 2500 200, 00
Frequency (Hiz) Frequency (HH:)
site oacHo7-HY site <0acHo7HY
Condition  PEAK_BE_78 3m HF_ANT_00075562 VERTICAL Conditio +PEAK_73 3m HF_ANT 00075562 VERTICAL
- RBW:1000.000 :3000.000KHz SWT:Auto  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D20 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHO00 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 20230418 el (9B

vim) Date: 20230418
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 900
s00) | s00)

i PEAK 74
700 704

609 G 54 e AG 54|
509 ( ' PP e e A 500 vy e
o NWW««»W

e akath
agp

300 300

200 200)

100 100]

000 3000, 5000, 000 10000 12000 14000 16000, 18000 000 2000 5000 8000 10000 12000 14000 16000, 180
Frequency (MHz) Frequency (M)

sit 03CHO7-HY £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456

Page Number : D21 of D76
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH00 2402MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: D22 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical

Date: 20230418 ol (dBuVIm)

Date: 2023.04.18
1300 1300
1200 1200
1109 o)
1000 1000
900 904
09 PEAK 74 80 PEAK 74
709 700
609 v ) e G 5l
50 ————c— 504 o
Y P S e w POV G s -
400 anoe
309 304
200 200
109 100
000 000 G000 G000 10000 12000 14000 16000, 16000 000 000 6000 8000 10000 %2000 4000, 16000 18000
Froquency (z) Froquency (HHz)
site +03CHOT-HY site +03CHO7-HY
Condition PEAK_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456

Page Number : D23 of D76
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: D24 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal Vertical

Date: 20230418 ol (dBuVIm)

Date: 20230418

1300 1300

1200 1200

109 o)

1000 1000

900 a0

209 PEAK 74 800 PEAK 74

700 70

600 AVG_54] 60| AVG_¢

500) WWVW‘”‘;‘ s0.0] - PSS —
J/PJ o e M W/J s A

400 a9

309 300

209 200

100 100
00 N R T R i N 1 P T N R )

Froquency (W) Froquency ()
ste aacHor Y site <aacHorHY
Condition PEAK_74 3m HF_ANT_ 00075362 HORIZONTAL Conditon  PEAK_74 3m HF_ANT_ 00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D25 of D76



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: D26 of D76



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

<BR+EDR Ant. 4 >

2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHO00 2402MHz

Horizontal Fundamental

Date: 2023.04-20

@savim Date:2023.0429
1300 1300
1200 1200
1100/ f\ 10.0|
1000 1000
a0 ! 504
. \
o0 500
s00 + e 500
- P
400 A0 s AR b
300 309
200 204
100 100
70 B, £ 750 70 7a0s 7t 0w 0. 0 T0_ 70 700 700 700 )
requency (M) Frauency (W2}
site soacHor-HY sie oacHorHY
Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HE_ANT_ 00075562 HORIZONTAL
REW1000.000KH VBW:3000.000KHz SWT:AUto

"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456

Page Number : D27 of D76
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH00 2402MHz

Vertical Fundamental

Date: 2023.04.20 ol

B Date: 2023.04.20
1300 1300

1200 1200 n

1109 o)

1000 1000

900 904

500 w0 i PRk

709 700

500 0

9 o] 9 o A

400 100 it A

309 304

200 200

109 100

510 2320, 7540, 7360, 780, 2400, s 000 00 500 700 900 2100 2300 2600 2700, 3000
Froquency (ie) Froquency (HHz)
site +03CHOT-HY site +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK 74 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUt0

Peak

TEL : 886-3-327-3456

Page Number : D28 of D76
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal Fundamental

Date: 2023.04.20

o ——
1100 fy 10.0|
o
-
409 D
o
e Foene i
Rowoda oo Fow 00 T Rowiomo0h EM00m 00 T

Peak

Date: 2023.04.20

PERK_BE 74
700

430 2840, 2450, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

Peak Left blank

TEL : 886-3-327-3456

Page Number : D29 of D76
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

~
BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
— v .
a
BT et
00| B R e e
]
B S T o
I
.
o
]
800 PEAK_BE 74
700) }
o I
A
-
Snrsen L ]
o
e o s A

TEL : 886-3-327-3456

Page Number : D30 of D76
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 2023.04.20 ol (@Buvim) Date: 2023.04.20
1309 1300|

1209 1200) 1

1100 00

1009 1000]

90 909

209 PEAK BE 74| 800 T PEAK 74
700 709

500 60

500 500

wmmwﬂwww T T S YA Syose]

409 T

300 309

200 200

100 100

7460 2463.2465.2467.2469.2471.24T3 2475 2ATT 24T 2ABT 248 250 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (Mikz) Freauency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK 7 3m HF_ANT 00075962 HORIZONTAL
+RBW:1000.000 :3000.000KHZ SWTAUto + RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

Date: 2023.04.20 ol

o Date: 2023042
1209 1200

1209 1200

1100 10.0| 1

1000 1000

500 s0q)

300 | IPEAK BE_74 809 T PEAK 74|
109 700

u /

i P ottt - P | i
40.0| 40,0 sbusons Nl A

509 s00)

209 200

109 100

50 A 2GS T 240 AT AT AT ST 2T T2 201 7500 o 0 e w0 Zoo  mon 20 @ )
Froauency (iHa) Freauency (Ha)
sie scachor-y site saacror-#y
Conditon {PEAK_BE_74 3 HF_ANT_00075562 VERTICAL condiion PEAK 78 3m HE_ANT_ 00075962 VERTICAL
RBW:I000.000KH2 VEW-3000.000KHz SWT:AUO RBW:100.000KH VEW:3000.000KH2 SWT:AUt

Peak

TEL : 886-3-327-3456

Page Number : D32 of D76
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHO00 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 2023.05.05 el (9B

wvmy Date; 20230506
1300 1300
1200 1200)
1109 109
1009 1000)
900) 00|
s00) v sogl |
700) 70|
o0 WG 5 509l G 54
500 o = 500 —
7 R T ——— e
- R

o s - o Oy WOW b b g
300 300
200 20|
100 100|

%00 000 600 8000 0000 12000 14060 16000, 10000 0 00 6000 000 10000 12000 14000, 16000, 100

Freauency (WHz) Freauency (WHz)

si 03CHOT-HY <03CHO7-HY
Condition  PEAK 74 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH00 2402MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical

Date: 2023.05.06 el (dBuVim)

Dates 2073.05.06
1300 1300
1200 1200
1100 0]
1000 1000
900 904
209 PEAK 74 800 PEAK 74
700 70
609 6 54| 609 AVG 54
509 ] sool Lk e S R
1yt bR g NN 1 R i
100 !
300 309
200 200
100 109
00 00 G000 9000 70000 2000 fA006 %6000, 75000 00 W60 6000 GO00 f0060_ 00 74000 76000, 75000
Froquency () Froquency (WH:)
site 0achor-Hy site <030H07-HY
Conditon  PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition

+PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Peak

Avg.

209 PEAK 74 800 PEAK 74
609 6 54| 609 AVG 54
o — L ] o o
— = - e
et i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

Emission after 18GHz

2.4GHz BT (SHF @ 1m)

BT 2.4GHz 2400~2483.5MHz

BT SHF

Horizontal Vertical

A (@Buvim) Date: 20230515 el (9B

wvm) Date: 20230545

1300 1300

1200 1200

109 g

1000 1000

%09 a0

300 500

709 700

609 AVG 54 00 VG 54

50 s00f

A s B | R i e —————————

309 300

209 200

109 100
00 w00 e Zooo 700 B00  za0on 250 G000 o060 Z0o0 7000 7000 20w 2000 7000

Freaency (i) Freasency (WHi)
st ascHO7-HY s0cHo7-HY
Conditon $PEAK_74 m SHE-EHE 9170251 HORIZONTAL Conditon PEAK_74 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR2D0208-01A

Emission below 1GHz

2.4GHz BT (LF)

BT

2.4GHz 2400~2483.5MHz

BT LF

Horizontal Vertical

QP/
Peak

) dBuvm) Date: 20230503 o aBavm) Date: 20230603
3 743
oas ons
o29 629l
514 = k2 -
514 514 ‘
157 151
00— a0g—1
:
sy ; 43
28
29
174

20 %00 40 700 800, %00 1000 0 100, 200 300 40 0 600 T

requency (M)

: oo
| i
1 b bt 290 mew'@
i 224 2 i
\J G (WP L W
" |
51 |
T 6w w0 o
n

500600,
Frequency (MHz)

£03CHO7-HY £03CHO7-HY
+QP 3m LF-ANT-25415(6)_H HORIZONTAL Condition £QP 3m LF-ANT-35413(6)_H VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<HR 2Mbps Ant. 4 >

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHO00 2402MHz

Horizontal

Fundamental

Peak

Dot 20230415 asovim) Date: 20230415
1209 1300
1200 1204
109 o)
1000} /\ 100.0{
80 209 PEAK 74
70
50 / \w 504
a et 0 pssretr g
209 204
209 204
100 104
0 7o, T 50 780 700 7Hs T S [ = R T 000
Freauency (it Freauency (i)
site aacHo7-HY sie axcror
Conditon PEAK_BE 74 3m HF_ANT_000759%2 HORIZONTAL Conditon

RBWW:1000.000KHz VBW:3000.000KHz SWT:AUto

PEAK_74 3m HF_ANT_00075962 HORIZONTAL
"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH00 2402MHz

Vertical Fundamental

Date: 2023.04.15. ol

o o zsons
by
/
M e WW
40.0) O
ey s
e o

Peak

TEL : 886-3-327-3456
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal Fundamental

[ o P
s
apglPhe i 40.0| WW‘MNWWW’W
s
R AN TN ey o o
Peak
P

1000)

900

809 PERK_BE 74
700

[—

400)

300

204

109

430 2840, 2450, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

Peak Left blank

TEL : 886-3-327-3456
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

-
BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
s
- -
D SO R e
s
o o o A e o o
wod
o
800 PEAK_BE 74
Py \
B e o i
s
e oo

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 2023.04-15. ol

B Date: 2023.04-15
1300) 1300
1200) 1200
1109 0| 1
1000) 1000
809 PEAK_BE 74| 09 T PERK 74
700 700)
s00) s00)
500 s00]
400 P ST PR PO
300 300]
209 200]
109 100)
450 2463.2465.2467.2469.2471. 247324752471 2479, 2481 245 91, 2500 000 300, 1500, 700, 1s00. 2100 2300  2500.  Z700. 3000
Froquency (z) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT 00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto +RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtD

Peak

TEL : 886-3-327-3456
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

Date: 2023.04-15. ol (dBuVIm)

Date: 2023.04.15

1300
1200

7
1109 0|
1000) \ 1000
900) 90|
809 PEAK_BE 74| 09 T PERK 74
700

/

by JARAN
ikt oo bt I R U R S P “

40,0 oot AT

300 300]

209 200]

109 100)

460 7463.2465.2467.2469.2471.2473.24T5. 24T 24792481 248 2500 000 300, 1500, 700, 1s00. 2100 2300  2500.  Z700. 3000
Froquency (z) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR2D0208-01A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHO00 2402MHz

Horizontal

Vertical

Peak

Avg.

Date: 2023.0418 el (@Buvim) Date: 2023.04.18
1300 1300
1200 1200
1109 1o
1000 1000
900 0.
w— a0 t
700 700
600 VG 54 o) AvG 54|
500 i b 50 g A
T O o encaanidi MR Ie——
100 409
309 300
209 200
109 100
000 00 6000 8000 10000 12000 14000 16000, 18000 000 000, 6000 8000 10000 12000 14000 16000 10
Frequency (MHz) Frequency (WHz)
si 03CHOT-HY £03CHO7-HY
cond PEAK_74 3m HF_ANT 00075962 HORIZONTAL condit +PEAK 74 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH00 2402MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical

Peak

Avg.

Date: 2023.04.18 o gBu Date: 2023.04.18
1300 1304)
1200 1200)
1100 1100
1000 1004
900) 904
209 PEAK 74 800 PEAK 74
700 700
609 e 609 AVG 54
500 = —— s00] —— e
IO RIS S S e S [ ™ o WU e
40.0f 400 e
300 304
200 200
100 100
000 000 6000 000 0000 42000 14000, 16000, 18000 00 000 6000 000 0000 4000 14000 16000, 18000
Frequency (HHz) Frequency (HH:)
site oacHo7-HY site <0acHo7HY
Condit  PEAK 74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK 73 3m HF_ANT_000755962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

Site
Condition

17.7G
~18G
Avg

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G

o

609 EE] 609 EE]

g

g
v

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (1Hz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal Vertical

Date:2023.04.18 o (¢Buvim) Date:2023.04.18
1309 1300
1209 1200)
1100 1100
1009 1000)
900 s00|
9 PEAICTA| 809 PEAK T
700 700
00 VG5 600l )
] X ——————
o W,M'JL’ NI R e S v e P T e T easatia NS
400 g’
300 00|
200 200
100 100]
%00 000 600 8000 0000 12000 14060 16000, 10000 00 000 6000 9000 0000 12000 14000 16000 10000
Froquency (He) Froquency (WHy)
site 03cHo7-HY site <03cHo7-HY
Condition  PEAK 74 3m HF_ANT_00075962 HORIZONTAL Conditio

+PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

609 VG 54 609 G54
g
TS T TR R R AR T T A S RS 180 RS T T R RS AR TR TS T A TR TR0
RGN R
~14.5G
o
60.0) AVG 54| 60| AVG 54|
g
g
v v
~18G

TEL : 886-3-327-3456
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swanranas. FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

<TXBF BR+EDR Ant. 3+4 >

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHO00 2402MHz

Horizontal

Fundamental

Date: 2023.04-17

1300
1200
1109
1000
509
500

600
500

300
200
109

2510 2320,

site
Condition

Peak

540, 2360,

equency (MHz)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBWW:1000.000KHz VBW:3000.000KHz SWT:AUto

Date: 2023.0447

1300
1200
ol
1000
904
500

500]

it

PERK 74

Frequency (MHz)

Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL

"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2100 2300, 2600, 2700, 3000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH00 2402MHz

Vertical Fundamental

Date: 20230417 ol

B Date: 2023.04.17
1300 1300

1200 1200

1109 ol

1000 1000

900 90|

300 80 1 PERCTA
700 700

600 cof

9 vl K’va 59 A

409 A0 S

209 00|

200 200

109 100

310 2320, 7340, 7360. 7380, 200, 2415 000 800 4500 A700.  A300. 2100 2300 200 2700, 3000
Froquency (MHz) Frequency (HHz)
ste :03CHOT-HY site +03CHO7-HY
condition PEAK_BE_72 3m HE_ANT_00075962 VERTICAL Condition +PEAK 74 3m HF_ANT_00075%62 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUt0 + RBW:1000.000KHz VBW:3000.000KH2 SWT:AUt0

Peak

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal

Fundamental

1 (0B

vim)

Date: 2023.04.17

Peak

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

s

40.0) 4ﬂ.n~WW~MW_WMMAM.W

s

R AN TN ey o o

Peak

wod

s

800 PEAK_BE 74

wd

s ] ,

s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR2D0208-01A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

Peak

RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto

A (@BuVim) Date: 20230417 el (dBuVim) Date: 2023.04.17
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
s00) s00) PERCTA
700 700)
s00) s00)
509 . 509) fpawr— bopga et
400 e e aa
300 300]
209 200]
109 100)
3102520, 2340, 2360, 2380, 200, 2420, 2440, 24 000 300 1500, 700, 1s00. 2100 2300  2500.  Z700. 3000
Froquency (Hz) Frequency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
1 (@BuVim) Date: 20230417
1300)
1200)
110
1000)
900
809 PERK_BE 74
700
600
500
400)
300
204
109
430 2840, 2450, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
+03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 20230417 ol (dBuVIm)

Date: 2023.04.17
1309 1300]

1209 1200

100 100 1

1009 100.0]

00 90|

800 PEAK BE_74 s0q) T PEAK 74
700) 700

500 600

500 509 batboisbcitionit e

et s B e i

400 400y Mgt

300) 300

200) 200)

100) 100/

460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481 248 2500 000 300, 1500 4700, 1900 2100 2300  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site £03CHO7-HY
condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000) :3000.000KHz SWT:AUto + RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0208-01A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

Date: 20230417 ol (dBuVIm)

Date: 2023.04.17

1300
1200

i
1109 ~ 0|

209 PEAK BE 74| 800 T PEAK 74
50.0 r»‘

504
SRS SPoN o S oy S e A SO B Y S S A "
40.0| 400t sl
300 304
200 200
100 100
460 2463.2465.2467 2469.2471 2473 2475, 2477 2479 2401 205 1ot 70 00 o0 iS00 4700 1900 700 00 2500 2700, 3000
Frequency (Hiz) Frequency (HH:)
site oacHo7-HY site <0acHo7HY
Condition  PEAK_BE_78 3m HF_ANT_00075562 VERTICAL Condition +PEAK_73 3m HF_ANT 00075562 VERTICAL
 RBW:1000.000KHz VBW:300.000K Hz SWT:Auto  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHO00 2402MHz

Horizontal Vertical

1 (@Buvim) Date: 20230418 el (9B

wvm) Dote: 2023.04-18
1300 1300
1200 1200
1109 1100
1000 1004
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Appendix E. Duty Cycle Plots

<BR+EDR Ant. 3>
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1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.89 /100 = 5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB
3. 3DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time 3DH5 packet is
observed; the on time period to have 3DH5 packet completing one hopping sequence is
2.89 ms x 20 channels = 57.8 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 57.8 ms ] = 2 hops
Thus, the maximum possible ON time:
289 msx2=5.78ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,

20 x log(5.78 ms/100 ms) = -24.76 dB
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<BR+EDR Ant. 4>

3DH5 on time (One Pulse) Plot on Channel 39

on time (Count Pulses) Plot on Channel 39
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Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.89 /100 = 5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB

3. 3DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor

Consideration for AFH mode:

Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of

hopping frequencies, with the same packet configuration the dwell time in each channel frequency within

100msec period is longer in AFH mode than normal mode.

In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time 3DH5 packet is

observed; the on time period to have 3DH5 packet completing one hopping sequence is

2.89 ms x 20 channels =57.8 ms

There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping

behavior, maximum 2 hops can be possibly observed within the period. [L00 ms /57.8 ms ] = 2 hops

Thus, the maximum possible ON time:

2.89msx2=578ms

Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.78 ms/100 ms) = -24.76 dB
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<BR+EDR Ant. 3+4>

3DH5 on time (One Pulse) Plot on Channel 39

on time (Count Pulses) Plot on Channel 39
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1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.89 /100 = 5.78 %
. _ " _
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB
3.  3DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:

Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of

hopping frequencies, with the same packet configuration the dwell time in each channel frequency within

100msec period is longer in AFH mode than normal mode.

In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time 3DH5 packet is

observed; the on time period to have 3DH5 packet completing one hopping sequence is

2.89 ms x 20 channels =57.8 ms

There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping

behavior, maximum 2 hops can be possibly observed within the period. [L00 ms /57.8 ms ] = 2 hops

Thus, the maximum possible ON time:

2.89msx2=578ms

Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.78 ms/100 ms) = -24.76 dB
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<HR 2Mbps Ant. 3>

2DH5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39
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Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.92 / 100 = 5.84 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB
3.  2DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:

Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of

hopping frequencies, with the same packet configuration the dwell time in each channel frequency within

100msec period is longer in AFH mode than normal mode.

In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time 2DH5 packet is

observed; the on time period to have 2DH5 packet completing one hopping sequence is

2.92ms x 20 channels = 58.4 ms

There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping

behavior, maximum 2 hops can be possibly observed within the period. [L00 ms /57.8 ms ] = 2 hops

Thus, the maximum possible ON time:

292msx2=5.84 ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB
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<HR 2Mbps Ant. 4>

2DH5 on time (One Pulse) Plot on Channel 39

on time (Count Pulses) Plot on Channel 39
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_ . 1 — 9 % —
1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.92 / 100 = 5.84 %
. _ " _
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB
3.  2DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:

Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of

hopping frequencies, with the same packet configuration the dwell time in each channel frequency within

100msec period is longer in AFH mode than normal mode.

In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time 2DH5 packet is

observed; the on time period to have 2DH5 packet completing one hopping sequence is

2.92 ms x 20 channels = 58.4 ms

There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping

behavior, maximum 2 hops can be possibly observed within the period. [L00 ms /57.8 ms ] = 2 hops

Thus, the maximum possible ON time:

2.92msx2=5.84ms

Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB
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<HR 2Mbps Ant. 3+4>

2DH5 on time (One Pulse) Plot on Channel 39

on time (Count Pulses) Plot on Channel 39
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Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.92 / 100 = 5.84 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB

3.

2DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:

Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of

hopping frequencies, with the same packet configuration the dwell time in each channel frequency within

100msec period is longer in AFH mode than normal mode.

In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time 2DH5 packet is

observed; the on time period to have 2DH5 packet completing one hopping sequence is

2.92ms x 20 channels = 58.4 ms

There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping

behavior, maximum 2 hops can be possibly observed within the period. [L00 ms /57.8 ms ] = 2 hops

Thus, the maximum possible ON time:

2.92msx2=5.84ms

Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB

—THE

END——
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